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History of this test report

Report No. Version Description Issued Date
FG1D2414M 01 Initial issue of report Jun. 29, 2022
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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause estliems (PASS/FAIL) emar
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Peak-to-Average Ratio Pass
34 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 ) . .
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o
3.7 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

Declaration of Conformity:

The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.

Its means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who
shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Vivian Hsu
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1 General Description
1.1 Product Feature of Equipment Under Test

3G-WCDMA, 4G-LTE, 5G-FR1 & FR2, Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax and

GNSS.

Product Feature
Test Antenna Type WWAN: Fixed Internal Antenna
Test Antenna Gain LTE Band 48: 1.5 dBi

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Jacky Wang
Temperature (C) 23.2~25.8
Relative Humidity (%) 55.6~58.2

FCC Designation No.: TW1190

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqgpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
5 10 15 20 QPSK | 16QAM | 64QAM |256QAM | 1 |Half [ Full | L M H
Max. Output
48 v v v v v v v v v v v v v v
Power
26dB and 99%
i 48 v v v v v v v v v v
Bandwidth
Conducted
48 v v v v v v v v v v v v v
Band Edge
Peak-to-Average
) 48 v v v v v v v
Ratio
Conducted
Spurious 48 v v v v v v v \'% v
Emission
E.LR.P 48 v v v v v v v v Max. Power
Frequency
. 48 v v v v
Stability
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test
under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions
are reported.

4. One representative bandwidth is selected to perform PAR and frequency stability.

TEL : 886-3-327-3456
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Test
Bandwidth (MHz) Modulation RB #
Test Items | Band Channel
20+20(20+15|15+20|20+10({10+20| 20+5 | 5+20 (15+15(15+10|10+15|QPSK [ 16QAM |64QAM |256QAM | 1 [Half{Fulll L | M| H
Max.
Output 48 CA | v v \ v v v ' - - - v v v v viv|iv| v iv]|v
Power
26dB and
99% 48 CA | v v v v v v v - - - v \' v v v v
Bandwidth
Conducted
48 CA | v v \ v v v \ - - - v v v v v Vivi|iv] v
Band Edge
Conducted
Spurious [(48_CA | v v v v v v v - - - v v v v v Vi ivi|iv|v
Emission
E.I.LR.P. 48 CA | v v v v v v v - - - v v v v Max. Power
1. The mark “v “ means that this configuration is chosen for testing
Remark 2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.

2.2 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.3 Frequency List of Low/Middle/High Channels

LTE Band 48 Channel and Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55990 56640
20 Frequency 3560.0 3625.0 3690.0
Channel 55315 55990 56665
o Frequency 3557.5 3625.0 3692.5
Channel 55290 55990 56690
10 Frequency 3555.0 3625.0 3695.0
Channel 55265 55990 56715
> Frequency 3552.5 3625.0 3697.5
TEL : 886-3-327-3456 Page Number : 8 of 18
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LTE Band 48C Channel and Frequency List_ CA

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
. Channel 55340 55891 56442
Frequency 3560.0 3565.1 3570.2
20 + 20
sce Channel 55538 56089 56640
Frequency 3579.8 3634.9 3690
. Channel 55340 55916 56491
Frequency 3560.0 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 35771 3634.7 3692.2
. Channel 55318 55893 56469
Frequency 3557.8 3615.3 3672.9
15+ 20
sce Channel 55489 56064 56640
Frequency 3574.9 3632.4 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
. Channel 55295 55896 56496
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
. Channel 55273 55898 56523
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 111 of 18
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.4 EIRP

3.4.1 Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE Band 48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a

Remark: Total channel power is complied with EIRP limit 23dBm/10MHz.

3.4.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS

Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “~X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in

or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is

the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User

Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower

CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD

assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the

conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding

the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o o M wN

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3. The measured ACLR ratio shall be at least 30 dB.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal::ar::lon Test Date Due Date Remark
2/3/4G/LTE
. FDD/TDD
Radio With44)/LTE-3C Apr. 20, 2022~ Conducted
C icati Anrit MT8821C | 6201664755 Jul. 21, 2021 Y Jul. 20, 2022
emmunication| - Anrisu coLcazce | Jun. 28,2022 | (THO3-HY)
Analyzer
ULCA,
CatM1/NB1/NB2
Spect Rohde & Apr. 20, 2022~ Conducted
pecium onde FSV40 101908 | 10Hz~40GHz | Oct. 01,2021 |"P" Sep. 30, 2022 | onduce
Analyzer Schwarz Jun. 28, 2022 (THO3-HY)
Thermal Apr. 20, 2022~ Conducted
ESPEC SH-641 92013720 -40°C ~90 Sep. 09, 2021 Sep. 08, 2022
Chamber € ~90C | Sep Jun. 28, 2022 | °°P (THO3-HY)
DC Power Apr. 20, 2022~ Conducted
GW Instek GPP-2323 | GES906037 |0V~64V ; 0A~6A| Jan. 06, 2022 Jan. 05, 2023
Supply Jun. 28, 2022 (THO3-HY)
20dB 25W
SMA Apr. 20, 2022~ Conducted
Coupl Wari #B 1-18GH Jan. 07, 2022 Jan. 06, 2023
oupier anson 1 pirectional ‘ an Jun. 28,2022 | 72" (THO3-HY)
Coupler
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Appendix A. Test Results of Conducted Test

|Conducted Output Power (Average power & EIRP) |

LTE Band 48 Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
20 1 0 20.81 20.97 20.63
20 1 49 20.78 20.81 20.50
20 1 99 20.69 20.64 20.29
20 50 0 QPSK 19.85 19.87 19.65 22.47 0.1766
20 50 24 19.89 19.85 19.63
20 50 50 19.85 19.80 19.55
20 100 0 19.89 19.82 19.60
20 1 0 19.81 19.97 19.61
20 1 49 19.86 19.85 19.57
20 1 99 19.69 19.65 19.27
20 50 0 16-QAM 18.84 18.90 18.68 21.47 0.1403
20 50 24 18.89 18.83 18.65
20 50 50 18.86 18.79 18.53
20 100 0 18.88 18.81 18.61
20 1 0 18.77 18.84 18.62
20 1 49 18.80 18.86 18.47
20 1 99 18.62 18.62 18.29
20 50 0 64-QAM 17.83 17.88 17.66 20.36 0.1086
20 50 24 17.90 17.84 17.62
20 50 50 17.85 17.79 17.54
20 100 0 17.85 17.83 17.59
20 1 0 15.80 15.75 15.64
20 1 49 15.87 15.74 15.57
20 1 99 15.95 15.68 15.58
20 50 0 256-QAM 15.88 15.81 15.74 17.53 0.0566
20 50 24 16.00 15.83 15.74
20 50 50 16.03 15.81 15.73
20 100 0 15.90 15.79 15.73
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48 Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
15 1 0 20.87 20.88 20.56
15 1 37 20.84 20.85 20.50
15 1 74 20.67 20.71 20.32
15 36 0 QPSK 19.86 19.87 19.62 22.38 0.1730
15 36 20 19.82 19.85 19.59
15 36 39 19.80 19.81 19.54
15 75 0 19.83 19.85 19.58
15 1 0 19.89 19.89 19.61
15 1 37 19.87 19.85 19.53
15 1 74 19.72 19.71 19.34
15 36 0 16-QAM 18.89 18.88 18.63 21.39 0.1377
15 36 20 18.84 18.85 18.59
15 36 39 18.79 18.82 18.54
15 75 0 18.83 18.84 18.58
15 1 0 18.86 18.84 18.52
15 1 37 18.81 18.78 18.46
15 1 74 18.66 18.64 18.26
15 36 0 64-QAM 17.86 17.87 17.62 20.36 0.1086
15 36 20 17.83 17.83 17.58
15 36 39 17.79 17.79 17.52
15 75 0 17.84 17.83 17.57
15 1 0 15.78 15.65 15.60
15 1 37 15.77 15.72 15.51
15 1 74 15.86 15.67 15.50
15 36 0 256-QAM 15.78 15.75 15.72 17.49 0.0561
15 36 20 15.93 15.75 15.71
15 36 39 15.99 15.77 15.67
15 75 0 15.84 15.79 15.65
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-120f4



SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48 Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
10 1 0 20.93 20.95 20.72
10 1 25 20.91 20.94 20.66
10 1 49 20.86 20.93 20.52
10 25 0 QPSK 19.99 19.97 19.70 22.45 0.1758
10 25 12 20.00 19.98 19.69
10 25 25 19.96 20.02 19.65
10 50 0 19.98 19.96 19.69
10 1 0 20.02 20.06 19.77
10 1 25 19.97 20.07 19.69
10 1 49 19.93 19.96 19.59
10 25 0 16-QAM 19.03 18.98 18.70 21.57 0.1435
10 25 12 19.02 19.00 18.71
10 25 25 18.99 19.01 18.66
10 50 0 18.98 18.96 18.67
10 1 0 18.85 18.94 18.65
10 1 25 18.91 18.94 18.61
10 1 49 18.81 18.87 18.52
10 25 0 64-QAM 18.01 17.97 17.72 20.44 0.1107
10 25 12 18.01 17.96 17.69
10 25 25 17.94 18.00 17.65
10 50 0 17.99 17.96 17.67
10 1 0 15.77 15.72 15.54
10 1 25 15.84 15.68 15.48
10 1 49 15.91 15.59 15.52
10 25 0 256-QAM 15.80 15.80 15.67 17.46 0.0557
10 25 12 15.95 15.80 15.74
10 25 25 15.96 15.80 15.63
10 50 0 15.87 15.71 15.72
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-130f4



SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48 Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
5 1 0 20.91 20.96 20.60
5 1 12 20.94 20.95 20.69
5 1 24 20.94 20.91 20.60
5 12 0 QPSK 19.98 19.95 19.70 22.46 0.1762
5 12 7 19.99 20.04 19.70
5 12 13 19.96 20.00 19.60
5 25 0 19.97 19.93 19.67
5 1 0 19.96 19.92 19.62
5 1 12 20.03 20.07 19.71
5 1 24 19.98 19.98 19.64
5 12 0 16-QAM 19.01 18.93 18.69 21.57 0.1435
5 12 7 18.97 19.02 18.67
5 12 13 18.89 18.99 18.55
5 25 0 18.95 18.93 18.64
5 1 0 18.88 18.92 18.60
5 1 12 18.92 19.00 18.64
5 1 24 18.86 18.92 18.53
5 12 0 64-QAM 17.98 17.91 17.72 20.50 0.1122
5 12 7 17.99 18.15 17.73
5 12 13 17.98 18.01 17.61
5 25 0 17.97 17.94 17.67
5 1 0 15.79 15.69 15.64
5 1 12 15.86 15.66 15.56
5 1 24 15.93 15.68 15.55
5 12 0 256-QAM 15.81 15.72 15.66 17.50 0.0562
5 12 7 15.94 15.79 15.66
5 12 13 16.00 15.75 15.69
5 25 0 15.88 15.78 15.66
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-14of4



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] HOC 60 Mod EIRP | Eirp (W)
RB Size [RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
20+20 100 0 100 0 14.89 15.02 14.85
20+20 1 0 1 99 QPSK 0.71 0.71 0.61 18.19 | 0.0659
20+20 1 99 1 0 16.69 16.69 16.52
20+20 100 0 100 0 13.90 14.03 13.78
20+20 1 0 1 99 16-QAM 1.36 1.46 1.24 17.79 | 0.0601
20+20 1 99 1 0 16.29 16.12 16.12
20+20 100 0 100 0 13.81 13.84 13.71
20+20 1 0 1 99 64-QAM 1.27 1.18 1.14 16.68 | 0.0466
20+20 1 99 1 0 15.11 15.18 14.87
20+20 100 0 100 0 11.70 11.99 11.78
20+20 1 0 1 99 |256-QAM| 0.90 0.97 0.93 13.54 | 0.0226
20+20 1 99 1 0 11.90 12.04 11.82
20+15 100 0 75 0 14.89 15.02 14.90
20+15 1 0 1 74 QPSK 0.73 0.79 0.71 18.16 | 0.0655
20+15 1 74 1 0 16.66 16.65 16.58
20+15 100 0 75 0 13.92 14.02 13.92
20+15 1 0 1 74 16-QAM 1.32 1.39 1.26 17.77 | 0.0598
20+15 1 74 1 0 16.24 16.27 16.19
20+15 100 0 75 0 13.79 13.90 13.84
20+15 1 0 1 74 64-QAM 1.25 1.20 0.87 16.57 | 0.0454
20+15 1 74 1 0 15.04 15.07 14.95
20+15 100 0 75 0 11.73 11.99 11.73
20+15 1 0 1 74 |256-QAM| 0.83 1.08 0.81 13.49 | 0.0223
20+15 1 74 1 0 11.86 11.89 11.80
15+20 75 0 100 0 14.83 15.00 14.93
15+20 1 0 1 99 QPSK 0.65 0.77 0.70 18.22 | 0.0664
15+20 1 74 1 0 16.67 16.72 16.66
15+20 75 0 100 0 13.85 13.97 13.90
15+20 1 0 1 99 16-QAM 1.24 1.34 1.38 17.82 | 0.0605
15+20 1 74 1 0 16.25 16.32 16.22
15+20 75 0 100 0 13.70 13.85 13.76
15+20 1 0 1 99 64-QAM 1.14 1.09 1.22 16.74 | 0.0472
15+20 1 74 1 0 15.21 15.16 15.24
15+20 75 0 100 0 11.68 11.98 11.73
15+20 1 0 1 99 |256-QAM| 0.78 0.91 0.80 13.48 | 0.0223
15+20 1 74 1 0 11.87 11.97 11.73
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-210f3



SPORTON LAB.

%% FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] Pcc Sce Mod EIRP ) Eirp (W)
RB Size [RB Offset| RB Size |RB Offset Lowest Middle Highest | (dBm)

20+10 [ 100 0 50 0 14.84 15.00 14.90

20+10 1 0 1 49 QPSK 0.71 0.82 0.73 18.19 | 0.0659
20+10 1 99 1 0 16.62 16.69 16.62

20+10 | 100 0 50 0 13.85 14.01 13.84

20+10 1 0 1 49 16-QAM 1.43 1.44 1.41 17.79 | 0.0601
20+10 1 99 1 0 16.01 16.29 16.29

20+10 | 100 0 50 0 13.72 13.83 13.79

20+10 1 0 1 49 64-QAM 1.26 1.27 1.29 16.64 | 0.0461
20+10 1 99 1 0 15.04 15.14 14.97

20+10 | 100 0 50 0 11.67 11.99 11.72

20+10 1 0 1 49 [256-QAM| 0.88 1.06 0.91 13.49 | 0.0223
20+10 1 99 1 0 11.90 11.91 11.75

10+20 50 0 100 0 14.65 14.98 14.84

10+20 1 0 1 99 QPSK 0.57 0.76 0.72 18.18 | 0.0658
10+20 1 49 1 0 16.52 16.68 16.61

10+20 50 0 100 0 13.72 14.02 13.86

10+20 1 0 1 99 16-QAM 1.16 1.38 1.32 17.88 | 0.0614
10+20 1 49 1 0 16.05 16.38 16.13

10+20 50 0 100 0 13.61 13.86 13.75

10+20 1 0 1 99 64-QAM 0.96 1.20 0.88 16.60 | 0.0457
10+20 1 49 1 0 14.93 15.04 15.10

10+20 50 0 100 0 11.71 11.99 11.74

10+20 1 0 1 99 [256-QAM| 0.88 1.06 0.90 13.54 | 0.0226
10+20 1 49 1 0 11.81 11.93 12.04

20+5 100 0 25 0 14.77 14.93 14.68

20+5 1 0 1 24 QPSK 0.66 0.72 0.52 18.12 | 0.0649
20+5 1 99 1 0 16.62 16.61 16.43

20+5 100 0 25 0 13.80 13.97 13.71

20+5 1 0 1 24 16-QAM 1.20 1.45 1.12 17.74 | 0.0594
20+5 1 99 1 0 16.24 16.14 15.96

20+5 100 0 25 0 13.69 13.86 13.60

20+5 1 0 1 24 64-QAM 1.04 1.19 0.92 16.57 | 0.0454
20+5 1 99 1 0 15.07 14.95 14.93

20+5 100 0 25 0 11.64 11.94 11.69

20+5 1 0 1 24 |256-QAM| 0.82 1.03 0.85 13.44 | 0.0221
20+5 1 99 1 0 11.71 11.88 11.79

Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-220f3



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 1.5 dB)
BW [MHz] Pce Sce Mod EIRP | EirP (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest | (dBm)
5+20 25 0 100 0 14.73 14.94 14.79
5+20 1 0 1 99 QPSK 0.56 0.69 0.63 18.14 | 0.0652
5+20 1 24 1 0 16.50 16.64 16.56
5+20 25 0 100 0 13.75 13.96 13.83
5+20 1 0 1 99 16-QAM 1.19 1.21 1.30 17.74 | 0.0594
5+20 1 24 1 0 16.02 16.24 16.12
5+20 25 0 100 0 13.61 13.83 13.70
5+20 1 0 1 99 64-QAM 0.99 1.20 1.13 16.67 | 0.0465
5+20 1 24 1 0 15.00 15.17 14.91
5+20 25 0 100 0 11.72 11.94 11.75
5+20 1 0 1 99 |256-QAM 0.80 0.97 0.87 13.55 | 0.0226
5+20 1 24 1 0 11.96 12.03 12.05
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.

Al-230f3



ssanranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

LTE Band 48

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.45 6.38 6.41 6.72 PASS
TEL : 886-3-327-3456 Page NumACLRr 1 A2- 1 of 111

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48 / 20MHz / QPSK

LTE Band 48 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 12,10 b Ref Level 30.00 cBm  Offset 12,10 b
o att 0de  AQT 2ms @ RBW 20 MHz o 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
T =
e —
o, = o, T
RS Ead
3 - S
- 5
i R o = =
N a8 g <
\ X

1€ 3 1€ 3

i \

! i

\ |
1E-04 - - 1E-04 1‘ -

| |
1E-05: % 1E-05: T e
F 3.625 GHz Mean Pwr + 20.00 dB F 3.625 GHz Mean Pwr + 20.00 dB

c y Cumulative Distri Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 1560 cBm 24,55 dbm 5.74 dB 2.55 dB 4.64 dB 5.45 dB 5.62 dB Trace 1 | 1769 cbm 24,51 dbm 7.02 dB 3.01d8 5.22 dB 5.38 dB 5.81 dB
Marker Marker
JL J AR J )| AR e

LTE Band 48 / 20MHz / 64QAM

LTE Band 48 / 20MHz / 256 QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 12,10 dB Ref Level 30.00 dém  Offset 12,10 dB
o att 30de  AQT 2ms @ RBW 20 MHz o att 30de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 View @153 View
sl |
e —
2 et it 2 Bt
- B
S S
0.0 Y o 0.0 S <
iE S iE <
X 2
| .
1E-04 ‘» - 1E-04 - -
1E-05 %‘ X 1E-05 4 -
F 3.625 GHz Mean Pwr + 20.00 dB F 3.625 GHz Mean Pwr + 20.00 dB
c y Cumulative Distri Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 17.90 cbm 24,93 dbm 7.04 dB 3.01 dB 5.22 dB ©.41 dB ©.90 dB Trace 1 | 1459 cbm 23,26 dbm 8.37 dB 3.19 dB 5.33 dB 5.72 dB 7.97 dB
Marker Marker
JL J AR JL )| | CEERERE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumACLRr 1 A2- 2 of 111



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

26dB Bandwidth

Mode LTE Band 48 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |[16QAM| QPSK |16QAM
Middle CH - - - - 5.02 4.99 9.65 9.67 | 11.53 | 14.09 | 19.10 | 18.66
Mode LTE Band 48 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM
Middle CH - - - - 4.86 4.79 9.65 9.75 | 1421 | 14.39 | 18.66 | 19.30
TEL : 886-3-327-3456 Page NumACLRr 1 A2- 3 of 111

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 52 dBm)| ™M1[1] 12.29 dBm)
3.62643900 GHz 3.62505000 GHz,
= ndB 1 26.00 dB @ [I] ndB 26.00 dB
w0 N B X 5.015000000 MHZ| 0d fr Bu 4.985000000 MHZ|
T ve v Totaar N\ 223.1 T A A T T e e AN 727.2
od ! L od !
10 df - -10 o - !
¥ ¥ ¥
~ ~ \
= 20
T
40 df
50 d -50 di
&nd 60 d
CF 3,625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3626439 GHz 12.52 dBm nd@ down 5.015 MHz M1 3.62505 GHz 12.29 dBm nd@ down 4,985 MHZ
TL 1 3622502 GHz -13.45 dbm nd8 26.00 dB T1 L 3.622473 GHz -13.64 dam nd8 26.00 dB
T2 1 3627517 GHz -13.53 dém Q factor 723.1 T2 1 3.627458 GHz -13.97 dém Q factor 727.2
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1 aBm) ™M1[1] 12.96 dBm)
3.6206840 GHz 3.6270980 GHZ|
= ",‘R- ndB 26.00 dB| @ ) 26.00 dB|
T A ) a By, -~ 9.650000000 MHz| ~ o M 9.670000000 MHZ|
u . / B e d — o A B
W i = e QTactor 1\ a75.2 e 7 : - Y fe \ 375.1
{ | /
od ! 0 di £ i
! ! \
-10 d - -10 de
] = ﬁ
20 d ! e 20 d
ol |
E 30
T SV
e M VS
40 df -40 d
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.620684 GHz 14,34 dam nd8 down 9.55 MHz ML 3.527098 GHz 12,36 dam nd8 down 9.67 WHZ
T1 1 2.620185 GHz -12.07 dam nd8 26.00 dB T1 L 3.620165 GHz -14.06 dam nd8 26,00 d8
T2 1 3.629835 GHz -11.60 d8m Q factor 375.2 T2 1 3.629835 GHz -13.65 dam Q factor 375.1
L I 4 - [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum - vectrum o
Ref Level 30.00 GBm  Offsel 12,10 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,10 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 11.92 dBm|
3.6 3.6299810 GHz
e ndB 26.00 dB & 1 ndB 26.00 dB
04 L. 14.685000000 MHz 104 hd Bu 14.086000000 MHz
f e "l 2470 i R e AR VA 257.3
od i od ‘J \
BUE! : iod o |
§ [ i
20 d + 20 d
Y U | |
P T ™ -30 dfem g Ty e
P W ™ e RSN
-40d -40 d
-50 d -50 di
60 d -60 db
CF 3.625 GHz 1001 pts Span 30.0 MHz CF 3.625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3630125 GHz 11.53 dBm ndB down 14.685 MHz ML 3.623981 GHz 11.92 dém ndB down 14.086 MHz
T1 1 2.617537 GHz -14.57 dam nds 26.00 d8 T1 1 3.617987 GHz -12.98 dém nds 26.00 d8
T2 1 3632223 GHz -14.25 dém  factor 247.2 T2 1 3.632073 GHz -14.15 dém  factor 257.3
L L J - L JL J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumACLRr 1 A2- 4 of 111



ssanranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

LTE Band 48

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,10 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,10 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.20 dBm| mili] 0.52 dBm
3.6228820 GHZ| 3.6176070 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 4 Bu ; 19.101000000 MHz 104 Bu 1B.661000000 MHz
P e P i DR Y 189.7 YA wepy e Wunr.‘_("\ 193.9
od ! | od
BUE! | -10d + l
1 ‘.‘I‘ T
20 d . 20 df
J | |
-30 o -30 1
ek LAV ) WA LY LYy PPy e
U P i, i e W]
Yo o a0 d
50 df -50 di
60 d -60 db
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3622802 GHz 11.20 dBm ndB down 19.101 MHz ML 3.817607 GHz 10.52 dém ndB down 18,661 MHz
T1 1 3.61549 GHz -14.71 d8m nds 26.00 d8 T1 1 3.615689 GHz -15.00 dBm nds 26.00 da
T2 1 363459 GHz -15.22 dém  factor 169.7 T2 1 3.634351 GHz -15.32 dém  factor 193.3
L L J - L Ju J A

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.20 dBm) 2 dBm)|
9.62693800 GHz 30 GHZ,
20 20 T
nd 26.00 dB T 26.00 dB
. By 4.855000000 MHZ| = \ 0.650000000 MHZ|
di : . n\ i
w TR CAVERESWS v AV e L VA AW 747.0 e 7 7 ] 375.4
v / o
| i
-10 o E
X I i
< 20 t T
\ . ) )
Ry SN IR e
-40 di
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.626038 GHz 12,20 dam nd8 down 4.855 MHz ML 3.522423 GHz 13.62 dam nd8 down 9.65 WHZ
T1 1 3.622532 GHz -13.88 dam nd8 26.00 dB T1 L 3.620185 GHz -11.46 dm nd8 26,00 d8
T2 1 3.627388 GHz -13.61 dém Q factor 747.0 T2 1 3.629835 GHz -12.36 dém Q factor 375.4
L I 4 - [S JL 4

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.55 dBm) ™M1[1] 10.58 dBm)
3.6316230 GHz 3.6256390 GHZ]
20 20
ML 26.00 dB m nd 26.00 dB
104 - A 14.206000000 MHz| 10 4 a2 B 18.661000000 MHz
s 5 7 253 ANV ey, / 94.4
! P X | 255.6 JNJ ALY Ml wufhotbe Y, 194.3
od 0 d
1
] | ’
-10 df T -10 d F
¥ F
20d [ 20d {
y ~
SR AT il Y = TSP Yis e V2
L WAL el / | e s
40 df -40 di
50 df 50 d
60 d -60 di
CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2631623 GHz 11.55 dBm nd@ down 14.206 MHz M1 3.625639 GHz 10.58 dBm nd@ down 18,661 MHZ
T1 1 2.617927 GHz -14.77 dm nd8 26.00 dB T1 L 3.615669 GHz -14,92 dbm nd8 26,00 d8
T2 1 3632133 GHz -14.23 dBm Q factor 255.6 T2 1 3.634351 GHz -17.03 dém Q factor 194.3
L ] J - \ JU J ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumACLRr 1 A2- 5 of 111




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

[ ] [ml
im L
Ref Level 30.00 dom  Offset 12.10 0B @ RBW 100 khz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
ls Att 30dE SWT 19 ps @ VBW 300 kHz  mode Auto FFT f= Att a0de SWT 126 ps ® VBW  1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1Pk Max (@17 Max
M1[1] 12.85 dBm)| Mi[1] 9.02 dBm)|
3.62670800 GHz 3.6284570 GHz]
2048 26.00 0| @ nde 26.00 dB|
R . +. 785000000 MHZ . Bu M1 9.750000000 MHz
10 f o o N Y 757.9) n NP I .,Ln‘ttf’\.f\al 372.1
o dam i | 0 di 1
| |
-10 ‘v‘ i -10 d
7 4
f \
-20 df T 20 df
/ W
= ~ 30
AT LA AV
AT T ATV, Wl - 'L/- . r
4oy
=0 50 d
-60 o -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.626708 GHz 12.85 dom nd@ down 4.785 MHz ML 3.528457 GHz 9.02 dam nd8 down 9.75 WHz
T 1 3.622502 GHz -13.37 dam nd8 26.00 dB T1 L 3.620165 GHz -17.78 dm nd8 26,00 d8
T2 1 3.627378 GHz -12.93 dém Q factar 757.9 T2 1 3.629915 GHz -17.31 dam qQ factor 2
T r-
L sL 4 - [S JL 4

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ectrum 7 v
Ref Level 30.00 GBm  Offsel 12,10 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,10 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .64 dBm) mili] 7.93 dBm
3.6208040 GHZ| 3.6394320 GHz
e ndB 26.00 dB & ndB 26.00 dB
Bu 14.386000000 MHz . Bu 19.301000000 MHz
wod . fack 251.7 n o 188.3
}‘, P Rckar,. I ‘-./,l_./\ur\",f
od od
104 | 0 \
i3 i ¥
204 . 20 d ¥ ki
/ \ / \
a0 1 a0 !
P AN ik PO A o i
PO e o e -
-50 d -50 di
60 d -60 db
CF 3.625 GHz 1001 pts Span 30.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3620804 GHz 8.64 dbm ndB down 14.386 MHz ML 3.633432 Ghz 7.33 dém ndB down 19,301 MHz
T1 1 2.617927 GHz -17.14 d8m nds 26.00 d8 T1 1 3.61541 GHz -18.60 dBm nds 26.00 da
T2 1 3632313 GHz -15.99 dém  factor 2517 T2 1 3.63471 GHz -16.86 dém  factor 188.3
L L J - L JL J [

TEL : 886-3-327-

3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

Occupied Bandwidth

Mode LTE Band 48 : 99%0BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |[16QAM| QPSK |16QAM
Middle CH - - - - 4.53 4.50 9.03 9.05 | 13.46 | 13.40 | 17.82 | 17.78
Mode LTE Band 48 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM 64QAM QAM
Middle CH - - - - 4.48 4.50 8.99 8.97 | 1349 | 13.46 | 17.86 | 17.86
TEL : 886-3-327-3456 Page NumACLRr 1 A2- 7 of 111

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1D2414M

LTE Band 48

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.42 dBm) ™M1[1] 10.99 dBm)
0 62297200 GHz - 3.62428100 GHz,
M Occ B 4.525474525 MHz Occ B 4.495504496 MHz
A
d T - - 1 d
10 ]M i s LTS S TA s 1 A T T ] v :1
od | od )
/ | |
10 df - A 10 ’J \
20 d ! 20 d <
s
~ /_}
-30 S
A ! e
|~ |/ e
A6 d o
50 d -50 di
&nd 60 d
CF 3,625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.622972 GHz 12.42 dam M1 3.624281 GHz 10.99 dBm
TL 1 3.6227423 GHz 7.06 dam Oce Bw 4.525474525 MHz T1 L 3.6227622 GHz 7.44 dom Oce Bw 4.495504496 MHz
T2 1 3.6272677 GHZ 7.46 dam T2 1 3.5272577 GHz 4.96 dam
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.70 dBm 13.44 dBm)|
3.6271380 GHz 3.6210440 GHZ]
= 9.030960031 MHz @ T 050049051 MHz
A VRGYA ~ A e N
10d ." — A — 104 — TS Coes '.‘
/ |
04 f l\ 04 J i
-tod - -10d - +
] \ \
20d L 20d - —
fn fad T [
= 30 =
WA - AL
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.627138 GHz 14,70 dam ML 3.521044 GHz 13.44 dam
T1 1 3.6204446 GHz .77 dBm Oce Bw 9.030965031 MHz T1 L 3.6204645 GHz 7.05 dam Oce Bw 9.050949051 MHz
T2 1 3.6294755 GHZ 8.10 dam T2 1 3.5295155 GHz 7.46 dam
L I 4 - [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.14 dBm)
3.61951 9.6295550 GHz
= M 13.456543457 MHz @ i 13396603597 MHz
d T, A o d
W o i EAVARET P e A ™~
f
od + 0di
| ] |
-10 2 -10 df T
/ / |
! / |
20 d 4 20 d
J \ / \
- { s \
-0 PR A e 7 — ]
PR T AW A ’ Rl WY
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 3,625 GHz 1001 pts Span 90.0 MHz CF 3.625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.619515 GHz 12.39 dBm M1 3.629555 GHz 11.14 dBm
TL 1 3.6182867 GHz 6.22 dBm Oce Bw 13.456543457 MHz T1 L 3.6182867 GHz 5.25 dbm Oce Bw 13.396603397 MHz
T2 1 3.6317433 GHz 6.03 dom T2 1 3.5316833 GHz 5.56 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

LTE Band 48

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] o8 dBm)| ™M1[1] 11.25 dBm)
- 3.6278370 GHz - 3.6216830 GHZ]
Toccaw 17.822177822 MHz ™ Occ B 17.782217782 MHz
di A 1\ a T i
0 - T 10
Wl v VI Frman ™
o | o
-10 d l -10 de + %I
204 | 20d 4 0
i \
- 30
AT A A 7 — oy 1
A ST AT g A v A P
' Vo) pety }_u‘\f‘( ERVERTIN
-40
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.627837 GHz 13.98 dam ML 3.521683 GHz 11.25 dam
T1 1 3.6160839 GHz 6.43 dBm Oce Bw 17.822177822 MHz T1 L 3.6160889 GHz 4.74 dBm Oce Bw 17.782217762 MHz
T2 1 3.6339111 GHz 5.89 dam T2 1 3.5338711 GHz 4.15 dam
L I 4 [S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
11.79 dBm
9.62544000 GHz
= 4.475524476 MHz @ £.991008991 MHZ
10 ey A i A 10 S = ==l = :
/ | [
od 0 d
/ | f
| o a
-10 d - - -10 7 T
/ \ / \
204 v 20 b
\ P e
<30 df - ~frn T
PR AN By [P A
VAVAY At ATaaNGN
-40 df 40 de
50 d S0 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.62544 GHz 11.79 dam ML 3.527438 GHz 13.73 dam
T1 1 3.6227622 GHz 6.34 dBm Oce Bw 4,475524476 MHz T1 L 3.6205045 GHz 6.98 dBm Oce Bw £.991008991 MHz
T2 1 3.6272378 GHz 5.15 dam T2 1 3.5294955 GHz 6.77 dom
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.04 dBm) ™M1[1] 1044 dBm)
- 3.6276970 GHz - 3.6226820 GHZ]
13.486515487 MHz " 17.862137862 MHz
di 1 i ¥
w }- A A 10 EN N ENATFLTT Ny Vi Ik
y v
od \ od / |
] | '
104 4 10 d -
/ \\ J &
20 d - 20d }
7
a0 [ 8 30 [ !
PRGN e T A L_, AT R, S [T PR e/
-40 ds -40 di -
50 d S0 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.627697 GHz 12.04 dBm ML 3.522682 GHz 10.44 dam
T1 1 3.6162567 GHz 6.84 dBm Oce Bw 13.486513487 MHz T1 L 3.6160889 GHz 4.63 dBm Oce Bw 17.882137862 MHZ
T2 1 3.6317433 GHz 6.24 dom T2 1 3.533951 GHz 5.97 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page NumACLRr 1 A2- 9 of 111
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

LTE Band 48

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[ml
ctrum =
Ref Level 30.00 dom  Offset 12.10 0B @ RBW 100 khz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
lo Att 30de SWT 19z @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [035k Max
M1[1] 12.80 dBm)| Mi[1] 9.84 dBm)|
3.62420100 GHz 3.6256990 GHZ]
d 20
2048 T Occ By 1495504496 MHz | OccBw 8.971028971 MHz
¥ y
N T o 104 ¥
10 dg 10 = =
i & -7 T ra NE
7 ‘ ER TN e ey §
0 dam ; - 0 d 1
-10 . . -10 dem -
/ \ /
20 d - 20 dem 1
-0 . £ A -30 dem 1
~\ S Ao ~
YW il * v ] L A AT
d 40 tBm SV
-50 50 dBm
60 df -60 dBm
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.624201 GHz 12.80 dom ML 3.525699 GHz 9.54 dam
T 1 3.6227622 GHz 7.30 dm occ Bw 4.435504406 MHz T1 L 3.6205245 GHz 3.20 dBm Oce Bw 5.971028971 MHz
T2 1 3.6272577 GHz 6.16 dam T2 1 3.5294955 GHz 3.59 dam
i T
| sL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 7.67 dBm)| B.00 dBm)|
20 g8 3.6254800 GHZ| - 3.6191660 GHz
Occ B 13.456543457 MHz 17.862137862 MHz
.
10d - 104d
[ N SV AT ¢
0 dé: + v 0 da
|
/
-10 dam + - -10 dam:
\ f
20 dBm Y 20 dBm +
A\ ]
30 dBm 4 v -30 dém —
. e - / A e
AN N v . o p R T YT
[~40tem— =Y e A gl —
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3,625 GHz 1001 pts Span 90.0 MHz CF 3.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.62548 GHz 7.67 dam ML L 3.519166 GHz 8.00 dam
TL 1 3.6182567 GHz 3.36 dm Occ Bw 13.456543457 MHz T1 L 3.6160889 GHz 2.39 dém Occ Bw 17.882137862 MHz
T2 1 3.6317133 GHz 2.18 dam T2 1 3.533951 GHz 3.17 dam
L )i ] Ao ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page NumACLRr

: A2- 10 of 111




ssamranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

ACLR

Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.555 GHz 691 pts Span 30.0 MHz CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power
Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 21.18 dém 10,000 MHz 21.23 dBm
Tx Total 21.18 dBm 21.23 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
10.000 MHz 10,000 MHz 69 de 10,000 MHz 10,000 MHz 2
e ————————————

Date: 17.MAY.2022 09:49:57 Date: 17.MAY.2022 10:02:36

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 20.15 dém
20.15 dBm
Bandwidth Offset Lower

___ l0000MHz|  10.000MHz |  -37.50de| 4741k
__W

Date: 17.MAY.2022 09:56:16

TEL : 886-3-327-3456 Page NumACLRr 1 A2- 11 of 1M1
FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 30.0 MHz CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 21.00 dém 10,000 MHz 21.14 dBm
Tx Total 21.09 dBm 21.14 dBm
Channel Bandwidth Offset Bandwidth Offset Lower Upper
0 MH: 0 M| 10,000 MHz 3
T —————————————

Date: 17.MAY.2022 09:53:268 Date: 17.MAY.2022

10:06:05

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 20.02 dém
20.02 dBm
Bandwidth Offset Lower

0 MH: 2 4
__W

Date: 17.MAY.2022 09:59:45

TEL : 886-3-327-3456 Page NumACLRr 1 A2- 12 of 111
FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.695 GHz 691 pts Span 30.0 MHz CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.60 dém 10,000 MHz 20.71 dBm
Tx Total 20.60 dBm 20.71 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 92 de S 0 M| 10,000 MHz 3
T —————————————

Date: 17.MAY.2022 09:54:08 Date: 17.MAY.2022

10:06:47

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 d8
CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19.69 dBm
19.69 dBm
Bandwidth Offset Lower

0 MH: S 0.
__W

Date: 17.MAY.2022 10:00:27

TEL : 886-3-327-3456 Page NumACLRr 1 A2- 13 of 111
FAX : 886-3-328-4978



ssamranas. FCC RADIO TEST REPORT Report No. : FG1D2414M

Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.555 GHz 691 pts Span 30.0 MHz CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 21.25 dém 10,000 MHz 21.22 dBm
Tx Total 21.25 dBm 21.22 dBm
Channel Bandwidth Offset Bandwidth Offset Lower Upper
0 MH: 0 M| 10,000 MHz S
T —————————————

Date: 17.MAY.2022 10:12:42 Date: 17.MAY.2022

10:25:24

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 20.19 dém
20.19 dBm
Bandwidth Offset Lower

0 MH: 15 dg 0
__W

Date: 17.MAY.2022 10:19:04

TEL : 886-3-327-3456 Page NumACLRr 1 A2- 14 of 111
FAX : 886-3-328-4978



FCC RADIO TEST REPORT Report No. : FG1D2414M

SPORTON LAB.

Spectrum

Date: 17.MAY.2022

10:13:24

Date:

Ref Level 30.00 dgm

Offset 16,10 dB & RBW 100 kHz

Date: 17.MAY.2022 10:19:45

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dBnn-
CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 20.06 dém
20.06 dBm
Bandwidth Offset Lower
0 MH: 10,000 Mt
—

17.MAY.2022

10:26:086

Spectrum %’ Spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 30.0 MHz CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power
Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 21.03 dém 10,000 MHz 21.06 dBm
Tx Total 21.03 dBm 21.06 dBm
Channel Bandwidth Offset Bandwidth Offset Lower
0 MH: 0 M| 10,000 MHz 4 db s
T —————————————
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.695 GHz 691 pts Span 30.0 MHz CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.77 dBm 10,000 MHz 20.77 dBm
Tx Total 20.77 dBm 20.77 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 45 dg S 0 M| 10,000 MHz S
T —————————————

Date: 17.MAY.2022 10:16:57 Date: 17.MAY.2022 10:29:38

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dBnn-
CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19.73 dBm
19.73 dBm
Bandwidth Offset Lower

0 MH: 0 1
__W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1D2414M

o
Spectrum | || spectrum 1
Ref Level 30.00 dBm Offset 16.10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

o att 30dB @ SWT  200ms @ VBW LMHz Mode Auto Sweep Att 30d8 @ SWT  200ms @ VBW 1MHz Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvgPwr

20 dl 20 dBm

1046 1040

0 dBm 0 d

-10 dBm -10 dBm

- -20 dBm

CF 3.56 GHz 691 pts Span 60.0 MHz CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth Offset Power Bandwidth Offset Power

TR1 (Ref) 20.000 MHz 20.90 dem 20,000 MHz 21.00 dBm

Tx Total 20.90 dBm 21.00 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
Adj 20.000 MHz 20.000 MHz -42.67 de -49.04 d& 0 M| 20,000 MHz
Il
Date: 17.MAY.2022 10:32:41 Date: 17.MAY.2022 10:45:01

Spectrum o
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 d|
CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 20.02 dém
20.02 dBm
Bandwidth Offset Lower
0 MH: 20.000 M)
—

Date: 17.MAY.2022 10:38:52
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 60.0 MHz CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.85 dém 20,000 MHz 20.78 dBm
Tx Total 20.85 dBm 20.78 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 26 de 1 0 M| 20,000 MHz 3
T —————————————

Date: 17.MAY.2022 12:29:14 Date: 17.MAY.2022

10:48:26

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 19.86 dBm
19.86 dBm
Bandwidth Offset Lower

0 MH: 3 &
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
0 di
-10 dBm
-20 dBm
CF 3.69 GHz 691 pts Span 60.0 MHz CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.50 dém 20,000 MHz 20.52 dBm
Tx Total 20.50 dBm 20.52 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
0 MH: 94 de 0 M| 20,000 MHz 9
T —————————————

Date: 17.MAY.2022 10:36:47 Date: 17.MAY.2022

10:49:07

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 d|
-20 dB
CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 19,58 dBm
19.58 dBm
Bandwidth Offset Lower

0 MH: 0 0
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
0 di
-10 dBm
-20 dBm
CF 3.56 GHz 691 pts Span 60.0 MHz CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.86 dém 20,000 MHz 20.89 dBm
Tx Total 20.86 dBm 20.89 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
0 MH: 47 de 0 M| 20,000 MHz 7
T —————————————

Date: 17.MAY.2022 11:01:05 Date: 17.MAY.2022

11:07:15

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 d|
CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset
20.000 MHz
Bandwidth Offset
0 MH: 20.000 M)
—
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 60.0 MHz CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.70 dém 20,000 MHz 20.79 dBm
Tx Total 20.70 dBm 20.79 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
0 MH: 67 de 0 M| 20,000 MHz 8
T —————————————

Date: 17.MAY.2022 11:01:48 Date: 17.MAY.2022 11:07:56

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dBnn-
CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 19,82 dBm
19.82 dBm
Bandwidth Offset Lower

0 MH: 1 4
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
0 di
-10 dBm
-20 dBm
CF 3.69 GHz 691 pts Span 60.0 MHz CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.55 dém 20,000 MHz 20.42 dBm
Tx Total 20.55 dBm 20.42 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
0 MH: 78 de 0 M| 20,000 MHz 7
T —————————————

Date: 17.MAY.2022 11:05:11 Date: 17.MAY.2022 11:11:21

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 d|
-20 dBnn-
CF 3.69 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 19,53 dBm
19.53 dBm
Bandwidth Offset Lower

0 MH: S
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.555 GHz 691 pts Span 30.0 MHz CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.25 dém 10,000 MHz 20.31 dBm
Tx Total 20.25 dBm 20.31 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 31 de 1 0 M| 10,000 MHz G
T —————————————

Date: 17.MAY.2022 09:50:39 Date: 17.MAY.2022

10:03:18

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19,14 dBm
19.14 dBm
Bandwidth Offset Lower

0 MH: 5 3
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 30.0 MHz CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.19 dém 10,000 MHz 20.24 dBm
Tx Total 20.19 dBm 20.24 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower Upper
0 MH: 80 de 0 M| 10,000 MHz 9
T —————————————

Date: 17.MAY.2022 09:52:44 Date: 17.MAY.2022

10:05:23

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 d8
CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19.04 dBm
19.04 dBm
Bandwidth Offset Lower

0 MH: La} 7
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.695 GHz 691 pts Span 30.0 MHz CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 19,91 dBm 10,000 MHz 19.82 dBm
Tx Total 19.91 dBm 19.82 dBm
Channel Bandwidth Offset Bandwidth Offset Lower Upper
0 MH: 0 M| 10,000 MHz 9
T —————————————

Date: 17.MAY.2022 09:54:51 Date: 17.MAY.2022

10:07:20

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 18,70 dBm
18.70 dBm
Bandwidth Offset Lower

0 MH: 3 8
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.555 GHz 691 pts Span 30.0 MHz CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.43 dém 10,000 MHz 20.40 dBm
Tx Total 20.43 dBm 20.40 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 91 de 1 0 M| 10,000 MHz 9
T —————————————

Date: 17.MAY.2022 10:12:00 Date: 17.MAY.2022

10:24:42

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
CF 3.555 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19.20 d8m
19.20 dBm
Bandwidth Offset Lower

0 MH: 8 8
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 30.0 MHz CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 20.27 dBm 10,000 MHz 20.32 dBm
Tx Total 20.27 dBm 20.32 dBm
Channel Bandwidth Offset Lower Bandwidth Offset Lower
0 MH: 84 de 0 M| 10,000 MHz 1B 7
T —————————————

Date: 17.MAY.2022 10:14:08 Date: 17.MAY.2022

10:26:48

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.625 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 19.06 dBm
19.06 dBm
Bandwidth Offset Lower

0 MH: 1 4
__W
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 100 kHz

Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 300 kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.695 GHz 691 pts Span 30.0 MHz CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 10,000 MHz 19.87 dém 10,000 MHz 19.90 dBm
Tx Total 19.87 dBm 19.90 dBm
Channel Bandwidth Offset Bandwidth Offset Lower Upper
0 MH: 0 M| 10,000 MHz 8
T —————————————

Date: 17.MAY.2022 10:16:13 Date: 17.MAY.2022

10:28:54

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 100 kHz
Att 20 d8 & SWT 200 ms & VBW 300 kHz  Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.695 GHz 691 pts Span 30.0 MHz
Channel Power
Channel Bandwidth Offset Power
10.000 MHz 18.76 dBm
18.76 dBm
Bandwidth Offset Lower

0 MH: &
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
0 di
-10 dBm
-20 dBm
CF 3.56 GHz 691 pts Span 60.0 MHz CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 20.17 dBm 20,000 MHz 20.19 dBm
Tx Total 20.17 dBm 20.19 dBm
Channel Bandwidth Offset Lower Upper Bandwidth Offset Lower Upper
0 MH: 96 de 3 0 M| 20,000 MHz 7
T —————————————

Date: 17.MAY.2022 10:33:22 Date: 17.MAY.2022

10:45:42

Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 d|
CF 3.56 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 19.01 d8m
19.01 dBm
Bandwidth Offset Lower

0 MH: 6 S
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Spectrum [ spectrum
Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz Ref Level 20.00 dem Offset 16,10 dB & RBW 200 kHz

Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de @ SWT 200 ms & VBW 1MHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
10-dp 1040
o d
-10 dBm
-20 dBm
CF 3.625 GHz 691 pts Span 60.0 MHz CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power Channel Power

Channel Bandwidth offset Power Bandwidth Offset Power
Tx1 (Ref) 20,000 MHz 19.38 dBm 20,000 MHz 19.97 dBm
Tx Total 19.88 dBm 19.97 dBm
Channel Bandwidth Offset Bandwidth Offset Lower Upper
0 MH: 0 M| 20,000 MHz 0
T —————————————
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Spectrum

Ref Level 30.00 dem Offset 16,10 dB & RBW 200 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 dl
-20 dB
CF 3.625 GHz 691 pts Span 60.0 MHz
Channel Power
Channel Bandwidth Offset Power
20.000 MHz 18.87 dBm
18.87 dBm
Bandwidth Offset Lower
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